Missing a few parts

This is for general discussions. Also FAQ can be found here.

Moderator: speedake95

Post Reply
mrich81
Posts: 3
Joined: Mon Aug 06, 2012 7:52 pm

Missing a few parts

Post by mrich81 »

I'm new to all this, but I just received my printer this week and I'm quite anxious to get my printer up and running. However, as I was going through the parts list and familiarizing myself with everything, I noticed I was missing a few parts and had a couple of extra parts as well. They are as follows:

MISSING PARTS
Bolts & Screws: 2 - Corrosserie ring M4
Mechanics: 1- bearing 5x12x6 (package is there but no bearing inside)

EXTRA PARTS
Bolts & Screws: 1 - crinkeled washer
Frame: 1- t-slot nut - 8 ST M4

I'm not sure where I need to make a request for the missing parts so please forgive me if there is an alternative to posting to the forum.

User avatar
gfeliksdal
Site Admin
Posts: 405
Joined: Sat Feb 25, 2012 10:40 pm
Location: Netherlands
Contact:

Post by gfeliksdal »

mrich81 wrote:MISSING PARTS
Bolts & Screws: 2 - Corrosserie ring M4
Mechanics: 1- bearing 5x12x6 (package is there but no bearing inside)

EXTRA PARTS
Bolts & Screws: 1 - crinkeled washer
Frame: 1- t-slot nut - 8 ST M4
Are you missing 2 large M4 washers (Carrosserie ring?) or all of them? In case of 2, that's no problem, there are more bolts and nuts included in the kit than necessary
The bearing however can be a problem, I'll send one to you as soon as possible.

mrich81
Posts: 3
Joined: Mon Aug 06, 2012 7:52 pm

Post by mrich81 »

Thanks for the quick reply... You are correct in assuming that I'm missing "2 large M4 washers (Carrosserie ring?)" I have a total of 33 not the 35 as indicated in the parts list. Good to know there are extras and I can cross this off my list. And also thanks for sending me a bearing... At first I thought that it slipped out of the package, but the package is still sealed so the manufacture obviously messed up not you. Thanks again!

Post Reply